CLUTCH GROUP 5
SPECIAL [INFORMATION

The Engine Build Code Number, the Vehicle |dentification Number and the information provided on the Trim Plate are
often necessary when determining the proper replacement parts for your vehicle. For their location refer to the General
Information Section found at the front of this catalog.

NOTES
5-1..... Used with Cable Clutch Linkage.

5-2..... Used with Hydraulic Clutch Linkage.
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CLUTCH 5.054

GROUP NO. — DESCRIPTION — YEAR and MODEL I I R
5.001-1 COVER ASSEMBLY, Clutch

74/ 177 1 318 1383

74/ E N < 1 318 1383

74/ BO0=A0T e e e e e 1 318 4955
5.040-1 PLATE, Driven

74/75 S G 1 318 4909

76 SEX ) (20080 vttt e e e e e e i e e e 1 318 4909

74/75 {7 1 318 4909

74/ 360-401 (10200 A0) . . o e e 1 318 4867

76 10 20 1 535 4689
5.044-1 CONVERSION KIT, Right Hand Drive Hydraulic Clutch Linkage

74/75 80 (RHD) . . . e e e e e 1 812 7345
5.050-1 BOLT, Clutch Cover To Flywheel

T e e e 6 400 4165
5.052-1 ADAPTER, Clutch Housing To Transmission

W3sT

74 LT T 1 998 547

75/ L L O & 1 535 3897

W4ST

74/ I 10 S 1 Q92 667

74 10 2040 (VB i e e e et e e 1 998 647

75/ L T I L < 3 T N PPN 1 535 3898
5.052-2 ATTACHING PARTS, Adapter To Clutch Housing

BOLT, Hexagon ....... 74/ 10-20-40 (Six-WAST) ... ... 17.038 4 G180147

BOLT, Hexaaon ....... 74/ 10-25-40 (360-W3ST) .. iiiiiieeennn 17. 2 (9419079

BOLT, Hexagon ....... 74/75 10-20-40 (V8-WAST) . ... .. i 17.038 4 G187137

BOLT, Hexagon ....... 76 10-20-40 (V8-WAST). .. ... ... 17.038 4 (443596

BOLT, Hexaaon ....... 74/ B0 (WAST) .. 17.038 4 G180147

STUD ..o 74/ 10-20-40 (VB-W3ST) .. ivier e i anns 17.718 2 3103231

WASHER, Lock ........ 74/ WAST 17.820 4 120383

WASHER, Lock ........ 74/ 10-20-40 (Six-WAST)Y .. ... i, 17.820 4 (120214

WASHER, Lock........ 74/ 10-25-40 (350-W3ST) .o iiieieiiiinnn 17.820 4 (120383
5.054-1 HOUSING, Clwteh (Flywheel)

A 7S e e e 1 321 5152

76 LT T D [ O 1 321 5152

76 LSO T O Y 3 OO 1 322 3280

76 BO=00 (WAST ) ot ettt e e e e e e e e e e e i 322 8248
5.054-1a STUD. Clutch Housing

76 BO=00 (WAS ) ittt et et ettt e ettt e e e e e 1 535 5564
5.054-2  ATTACHING PARTS, Housing To Engine

BOLT, Hexaaon ....... 74/ SIX. .. (7/16"-14 x 2-3/4"") . .......... 17.038 2 G180159

BOLT. Hexaaon ....... 74/ V8. ..(3/8716x2-3/16") ... ..o 5.054 4 400 1885

BOLT, Hexagon ....... 74/ VB .. (716" 34 x 2=3/4"Y .. ... ... ... ... 2 400 4370

BOLT, Hexaaqon ....... 76 80-90...(3/8"-16x1-5/8") .......... 16.010 2 400 1883

ROLT. Hexagqon ....... 76 80-90...(3/8"-16 x 2-3/16"") ......... 5.054 3 400 1885

BOLT. Hexaaon ....... 76 B80-90...(7/16"7-14 x 2-3/4"") ... ..cvve i 2 400 4370

WASHER, Plain........ 74/ S e 17.814 2 (120395

WASHER, Lock ........ 747 SIX e 17.820 2 (120383

NUT, Hexagon......... 74/ SEX e 17. 406 2 G120377
5.054-3 COVER, Clutch Housing

2 O 1 321 3744
5.054-4 ATTACHING PARTS, Cover To Housing

BOLT, Hexaqorn ....... 747 10-20-40. ..(1/2" Lona) . oo oo o it 17.038 2 G180073

BOLT, Hexaaon ....... 75 10-20-40,..(578" Lona) . ......ooutt 17.626 AR 400 0987

BOLT, Hexagon ....... 74/ 80 ...(5/16"7-18 x5/8"") ... .. . .. 17.038 3 (180075

BOLT. Hexaaon ....... < SO 4 400 0987
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5.054

5.054-5

5.065-1

5.065-2

5.065-3

5.109-1

5.123-1

5.123-2

5.125-1

5.130-1

5.130-2

5.130-3

5.132-1

5.132-2

5.135-1

CLUTCH
WASHER, Lock ........ 2 U
WASHER, Lock ........ 74/ 10-20-40 (VB-W3ST) . ..o iiiei et
NUT, Hexagor......... 74/ 10-20-40 (VB-W3ST) .. vvi i innen
DOWEL, Clutch Housing
T
745 7/
SPACER, Clutch Housing To Engine
27
ATTACHING PARTS, Spacer To Clutch Housing
BOLT, Hexagon ....... 74/ 10 (258)...(7/16" 14 x 2-1/4"") _......
WASHER, Ploin........ 74/ VO (258)
ATTACHING PARTS, Spacer To Cylinder Block
BOLT. Hexaqor ....... 74/ 10 (258) .. .(1-1/8" Lona) vvvevevnnn...
BOLT, Hexagon ....... 74/ 20-40 (258)...(2-1/4" Lona) v vvunn.
SLEEVE, Clutch Throwout Lever (Incl. Bearing)
74/ TO-20-40 (Six) ot
74/ T0-20-40 (LHD=V8) i e e e
74/75 B0 e
76 BO-00 . e e
LEVER, Clutch Throwout
74/75 LHD L
74/75 RHD . e,
76 10-20-40 . . e e e
76 BO-F0 . ot e e e,
WASHER, Lever To Clutch Throwout Lever Pin
24 S
76 102040 . e e e
BOOT, Clutch Throwout Lever
A S
76 02040 . e e e e e e e
76 BO00 . it e e e e e e
PIVOT ASSEMBLY, Clutch Throwout
W2 4 S DR
76 T 200 . e e e e e e e
ATTACHING PARTS, Pivot To Housing
WASHER, Lock ........ 2
WASHER, Lock ........ P
WASHER, Lock ........ 76 10-20-40 . ..ot e

BALL, Throwout Lever (In Clutch Housing)

74/

SPRING, Clutch Throwout Lever (In Clutch Housing)

T TG e
76 J0-20-d0 . et e e e e e e
76 10 T N
ANCHOR, Clutch Throwout Lever Spring

2 4 T PR
76 102040 e
PEDAL, Clutch

74/75 LH D o e e e e
76 102040 . o e,
74 10-20-40 (RHD) . . . . e
76 B0-00 (L HD) et i e e e
74/75 80 (RHD-* 5.1
75 RHD (% 5.2)
76 80-90 (RHD) . .. e e e e e e

17.820
17.820
17. 406

16.042

5.054
17.406

N In

N D

o e =

G120214
G120383
G271506

321 2857
400 5148

321 3743

400 1885
G120377

400 1883
400 1885

535 0852
319 0517
535 0852
322 1236

321 7480
999 848
321 7480
322 4192

317 8359
317 8359

317 3646
317 3646
318 0370

318 4913
318 4913

400 4809
(120383
400 4809

G169162

319 9503
319 9503
322 2799

321 0423
321 0423

535 2649
535 2649
535 0619
535 5313
535 0626
535 4960
535 5806
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CLUTCH 5.160
5.135-3  ATTACHING PARTS, Clutch Pedal To Retainer

SNAP RING ..ot 74/ LHD et i et e e e 5.168 1 912 640

PIN ... 74 10-20-40 (RHD) . ..... . ., 8.160 ] 939 023

WASHER, Lock ........ 74 10-20-40 (RHD) . ... .., 17.820 1 G120384

NASHER, Plain........ 74/ Bl et e e s 17.814 2 G120396

WASHER, Lock........ 74/ B0, e 17.820 1 (120384

NUT, Lock............ 74 10-20.40 (RHD) .. .................... 17.416 1 (443340

NUT, Lock...o.oiunt. 74/ Bl e e 17.416 ] (443340
5.135-4 BEARING, Clutch Pedal

7 OO P 2 949 169
5.136-1 BRACKET, Clutch Pedal Retainer

74 10-20-40 (RHD-258) . . oo e it ittt i it 8.164 1 535 0617
5.136-2 ATTACHING PARTS, Clutch Retaining Bracket To Dash

BOLT, Hexagon ....... 74 10-20-40 (RHD) .. .(3/8"-16 x 7/8"") .... 17.038 2 G812

BOLT, Hexagon ....... 74 10-20-40 (RHD) .. .(3/8""-16 x 1'") ...... 17.038 2 6180122
5.144-1 COVER, Clutch Pedal Pad

27 AP 8.148 i 948 758
5.148-1 SHAFT, Clutch And Brake Pedal

747 10 -0 A0 (L D) . L e e e e e s 1 535 1805

74/ B0 (L D) ottt e e e e 1 535 1898

74/ B0 (RHD) . . . e e e e i 999 582
5.148-2 ATTACHING PARTS, Brake And Clutch Pedal Shaft

NUT, Lock............ 74/ B0, e 18.190 1 400 4311
5.148-3  COLLAR, Brake And Clutch Pedal Shaft

74/ 80 (RHD) . . e e e e e 1 999 554
5.148—4 SPACER, Clutch And Brake Pedal

74 T0-20-40 . e e e e 1 535 1057
5.155-1 SPRING, Clutch Pedal Return

75 B0 (RHD ) . . e e e 1 998 762
5.155-2 SPRING, Clutch Pedal Over Center

74/ [ 5 2O e 1 535 1118

74/75 RHD . o o e e e e e e 1 932 923
5.155-3 ATTACHING PARTS, Spring To Clutch Pedal

CLEVIS............... 74/ RHD .. e e e 1 937 795

PIN, Cotter . .......... 74/ RHD . . e i 17.460 1 G112726

PIN, Clevis ... ........ 74/ RHD . ... e e 17.474 1 G138083

WASHER .............. 74/ BO(RHD) . ... it 17.814 1 G120396
5.160-1 ROD, Bellcrank To Clutch Pedal Shaft

7ACTY T D). . 18o58" Lorg) ot e e e 1 535 1143

74 10-20-40 (RHD) . . .. ettt et e 1 941 447

74 75 20-A0 (LHDY. L L015-9/16" Lona) oot e e 1 5351144

74 SO (LHDY . (18127 Long) ettt e e e 1 5351302

74/75 B8O (LHD) .. .008-3/8" Lona) e verieinneaaaenenn (Use 535 71302) ...... 1 535 4705

76 LT = 0 Y I ] 535 3251
5.160-1a ROD, Clutch Pedal To Link

75/ LK 1 535 5060
5.160-1b ROD, Link To Clutch Bellcrank

75/ 1 2 1 535 5061

75/ BRI L 1 535 5062
5.160-1c¢ LINK, Clutch Release Rod

75/ 1 00 e e e i 535 5063
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5.
5.

160
160-1d

.160-2

.160-3

. 1604

.160-5

.160-6

. 160—-6a

. 160—-6b

. 160-6¢

. 160-8

. 160-9

.161-1

.161-2

CLUTCH

ATTACHING PARTS, Link To Rod

NUT, Hexagyon. oo .. a7 10-20-40 (Right Hand Thread) .........
NUT Hexcqon. . ... .. .. 75/ 10-20-40 (Left Hand Thread) ..........
ATTACHING PARTS, Rod To Pedal

PIN, lLock ............ 76 BO-90 (LHD) v et e et e e i i eeeaan
WASHER, Plain........ 76 8000 (LHD) ittt
WASHER, Spring ..... .. 76 B0-90 (LHD) + + v vt v i e e ieeaeaans
NUT, Hexagon......... 74775  LHD . e
BALL JOINT, Adjusting Link

74,775 0 o

ATTACHING PARTS, Locking Ball Joint To Reod

NUT, Jam ... .. ....... 74/ LHD e e e
ATTACHING PARTS, Beall Joint To Bellcrank

NUT, Hexagon......... 74/ 10-20-40 (LHD) o e e e as
BOOT, Clutch Pedal Rod Seal

747 10-20-40 (LHD) . .
74 T0-20-40 (RHD) .. ot ittt et e et i iiananans
74/75 B0 (LHDD ) e
76 BO 0 (L HD) et v ettt e e e e
RETAINER, Clutch Push Rod Boot

747 T0=20-40 (LHD) . . e
74775 LS O R o ) P
76 B0 D) vt e e e e e e e e e
CLAMP, Clutch Pedal Push Rod Boot

74/ T0-20-40 (LHDY oot e e e e e e (Use 934 246)
4/75 B0 (D) ot ot e
ATTACHING PARTS, Boot And Retainer To Floor Pan

SCREW, Tapping....... 74/ 10-20-40 (LHD) oo i it it
SCREW, Tapping....... 74775 B0 (LHD) oottt et et e
SCREW, Tapping....... 76 B0-90 (LHD) vttt et e e e e
ATTACHING PARTS, Rod To Bellcrank

BPIN,D Lock oo oo 76 BO-Q0 (LHD) e et et e e e e
WASHER, Plain........ 76 B0-90 (LHD) vt v et i e e et e e
WASHER, Spring ... .. 76 BO0-90 (LHD) .t v e ee e et i
NUT, Hexaugon......... 74 TO(LHDY
NUT, tlexagor......... 75/ 10-20-40 . . oot e
BUSHING. Clutch Rod Retainer To Floor

7¢, L L I I 15 T
CABLE, Clutch Release

74 10 (RHD-W3ST) i e e (Use 812 2222)
74 10 (RHD-WAST) . oo e e et (Use 812 2218)
74 20-40 (RHD-W3ST) .o e i e (Use 812 2219)
74 20-40 (RHD-WAST) .. . e e e (Use 812 2222)
74/ B0 (RHD-W3ST) . e e e e e e e e e e
74/ 80 (RHD-WAST ) . e e e e i
ATTACHING PARTS, Clutch Cable To Clutch Pedal (Pedal End)
CLEVIS............... 74/ 80 (RHD)....... ... . . . ... i,
PIN, Clevis ........... 74/ 80 (RHD).. (1/4" O0.D.)..............
PIN, Clevis ........... 75 80 (RHD).. (5/16 O0.D.).............
PIN, Cotter ........... 74/ RHD . ... . e

17.670
17. 660
17.660

1

—_ e

— it NN — — — wW W W

(G124824
400 4966

400 0407
400 4437
321 5893
G271193

931 583

(124925

G271193

535 1466
941 456
535 1375
322 0102

535 1134
535 1377
535 5322

934 245
318 1643

G451824
G163098
G163210

400 0407
400 4437
321 5893
G271193
G271193

317 3461

535 0593
535 0592
535 1129
535 0593
812 2226
812 2227

948 416
930 352
G9411483
G137168

Jeep
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5.161-2a

5.161-2b

5.161-3

5.161-4

5.161-5

5.161-6

5.164-1

5.164-2

5.165-1

5.165-2

5.165-3

5.165-4

5.165-5

5.165-6

5.165-7

5.165-8

5.165-9

CLUTCH

ATTACHING PARTS, Clutch Cable To Bellcrank

CLIP ... . 74 10-20-40 (RHD) . ... ...
PIN, Self-Locking...... 74/ B0 (RHD). ..o i it
PIN, Lock ............ 75 80 (RHD) . . o et e i
PIN, Cotter ........... 74/ BO(RHD). ... i
WASHER, Plain........ 74/ 80 (RHD) . ...... i
ATTACHING PARTS, Clutch Cable To Throwout Lever

NUT, Ball (Adjusting) .. 74/ RHD . ... e
NUT, Hexagon......... 74/ RHD ... . e

CLIP, Clutch Cable To Dash Panel And Engine Mounting Bracket
74 10.20-40 (RHD)

74/ B0 (RHD) . o oo e e e e e e
ATTACHING PARTS, Clip To Front Floor Pan

SCREW, Tapping....... 74 10-20-40 (RHD) ........ .. ... . ... ...
CLIP, Closed ......... 74/ BO0(RHD). ... it
BOOT, Cluich Cable

74/ RHD . . e e e e e s
ATTACHING PARTS, Boot To Clutch Cable

CLAMP, Hose ......... 74/ RHD . . et
STOP, Clutch Peddl

74/ (Rubber) 10=20-40 (LHD) . ..o i e
74/ (Rubber) 10-20-40 (RHD) .. .« ottt eiens
74 (Bolt) 10-20-40 (RHD) . . .. ... . . i
76 0 T
ATTACHING PARTS, Pedal Stop To Clutch Pedal Retaining Bracket
BOLT, Hexaaon ....... 74/ 10-20-40 (LHD) . ..o oo
NUT, Hexagon......... 74/ 10-20-40 (LHD) ..o i
BRACKET, Clutch Control Cable (Front Floor Pan)

74/ B0 (RHD) . . e e e e e e
ATTACHING PARTS, Bracket To Dash Panel At Steering Column Mount
BOLT, Hexagon ....... 75 80 (RHD).. .(3/4" Long) ........c.c...
BOLT, Hexagon ....... 74/ 80 (RHD).. .(1-1/4" Long) ............
BOLT, Hexagon ....... 74/ 80 (RHD).. (2" Long) ................
WASHER, Lock ........ 74/ 80 (RHD) . ... . . i
NUT, Hexagon......... 74/ B0 (RHD) . ... i

BRACKET, Clutch Cable Anchor (To Transfer Case To Transmission)
74/ R D . e e e e e e s

SPACER, Clutch Cable Bracket (Transfer Case To Transmission)
74/ RHD . e e e

SPACER, Clutch Cable Bracket To Transmission

74/ RHD . . e e e e
ATTACHING PARTS, Bracket To Transter Case

WASHER, Lock ........ 74/ 10-20.40 (RHD) . ....... ... .. ...
ATTACHING PARTS, Bracket To Transmission

BOLT, Hexagon (Nylock) 74/ RHD .. .(3/8"’.16 x 1.5/8"") ............
BOLT. Hexagon (Nylock) 74/ RHD...(7/16"-14 x 1-1/4"") . ..........
WASHER, Lock ........ 74/ RHD ..ot e et ce i
BRACE, Clutch Cable Bracket To Transfer Case

74/ RHD . o e e e s

ATTACHING PARTS, Brace To Clutch Cable Bracket
NUT, Hexagon......... 74/ RHD . ... . . . . . e

.038
.038
.038
.820
. 406

-

NN —~ — N

— N

5.165

819 311
974 250
400 0407
G137168
(120392

998 666
G120368

G120524
930 061

G9416843
644 106

999 849
(G272842

400 4828
930 356
949 174
535 5312

400 4826
G271193

535 0621

G181595
G123774
G181620
G120214
(120368

999 856
992 731
992 732
(120383

535 0658
998 599
649 704

999 981

G271163

Jeep
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5.168
5.168-1

5.168-2

5.168-3

5.168-4

5.168-5

5.168-6

5.168-7

5.168-9

5.168-10

5.168-11

5.168-11q

5.168-12

5.168-14

CLUTCH
BELLCRANK, Clutch Release ldler
74 FO-20-40 (LHD) oo e e (Use 535 4027)
75/ T0-20-40 (Six) oottt
75/ T0-20-40 (VB) i
74 BUALHD-UUsed With 5-3/8" Long Release RodY .o L.
74774 80 1 Hl-Used Wit 6" Long Release Rod) oo oo,
J6 B0 G0 D)« e et
BELLCRANK, Upper Clutch Release
74 10-20-40 (RHD) . ... .
BRACKET. Bellcrank Retaining
74 10-20-40 (RHD) . . .
76 BO-00
ATTACHING PARTS, Bellcrank To Bracket
BUSHING (Brass) ...... 74 10(RHD) . ...... .,
SPACER .............. 74 10-20.40 (RHD) . .....................
BOLT, Hexagon ....... 74 10-20-40 (RHD) ......................
NUT, Hexagon......... 74 10-20-40 (RHD) .. ....................
ATTACHING PARTS, Bracket To Floor Pan And Retainer
BOLT, Hexagon ....... 74 10-20.40 (RHD) ......................
WASHER, Lock ........ 74 102040 (RHD) . .....................
NUT, Hexagon......... 74 10.20-40 (RHD) .. ....................
BRACKET, Support Clutch Release ldler Pivot Outer
74/ TO-20=d0 (LHD) oo
74775  BUALHD) oo
76 BO-00 (LHD o vt e e
ATTACHING PARTS, Outer Support Bracket To Frame Assembly
BOLT, Hexagon ....... 74/75 LHD
NUT, Hexagon......... 76 10-20-40 . . oo i e
NUT, Hexagon......... 76 B0-90 (LHD) et oot e e e e
PIVOT, Clutch Release ldler
747 T0-20-40 (Six) © it e
TA575 B ALHD) .
ATTACHING PARTS, Clutch Release Ildler Pivot To Support Bracket
WASHER, Lock ........ 74/ LHD
NUT, Hexagon......... 74/ LHD .
SUPPORT, Clutch Release Idler Pivot
74 T0-20-40 (LHD=SiX) vt et et e e e e
74, TO-20-40 (LHD-V8) o
74,75 BU (LD e et
76 Bl 00 (LD« e ittt e e
SPACER, Inner Bellcrank Bracket To Clutch Housing
74,/ B0 (Six=LHD)
ATTACHING PARTS, Support Assembly To Clutch Housing
BOLT, Hexagon ....... 74/ 10-20-40 (LHD) . ... ... .
BOLT, Hexaqgen ... ... 74 BO(LHD-Six) .o
BOLT, Hexajon ....... 74/75 B0 (LHD=V8) e e e
BOLT, Hexauon ....... 76 BO-90 (LHD) s vt vt e vttt e e
WASHER, Leck ... ... 74/ LHD .
NUT, Hexagon......... 74/ LHD .
BOOT, Clutch Pivot Outer
74/ LD

17.038

17.038
17.038
17.820
17. 406

N — et e e

NN

NN = NN

1

535 2656
535 4027
535 4072
535 1292
535 4659
535 3252

535 3375

535 3368
812 6589

911 236
941 730
G124100
G271187

G121661
G120214
G120368

535 1135
535 1285
535 5339

(9424824
(9424824
400 1457

944 666
944 666

G120383
G271506

535 1271
535 1112
535 1284
535 5332

535 1306

G186677
G454871 NA
G186677
G186677
G120214
G271506

316 7049

Jeep
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CLUTCH 5.207

5.168-15 BOOT, Clutch Pivot Inner

74/ LD e e e 1 316 7049
5.168—16 BUSHING, Clutch Release ldler Pivot Inner (White Or Black Plastic)

74/ LD e e e e e 1 316 7067
5.168—17 BUSHING, Clutch Release Idler Pivot Outer

74/ L D L e e e e 1 316 7067
5.168-18 RETAINER, Clutch Release ldler Pivot Bushing Outer

74/ [ £ OO A 1 316 9769
5.168-19 FITTING, Lubrication {Bellcrank, Clutch Release Idler)

74 LHDD 17.290 1 271287
5.187-1 ROD ASSEMBLY, Clutch Fork Release

74 T0-20-40 (LHD=Six). . . (8=5732"" Lona) v vvttteieaeaeeiieien e 1 535 1274

747 102040 (LHD =V it e e it e e e e e 1 535 1211

i BU L HDY . B3 8 Long) e e 1 535 1275

74 75 B0 LMD (0" Lona) o e e e e 1 535 4703

76 Lo TG I T 5 1 535 5345

75 B0 (RHD ). . e e e s 1 535 4975

76 B0-90 (RHD) -« ot ittt i et e ettt et ettt e e 1 535 5821
5.187-2  ATTACHING PARTS, Rod To Bellcrank

NUT, Hexagon...o..o.... 74/ 10-20-40 (LHD) v e e e e e ie e s 17.412 1 G271193

NUT, Hexaaqon......... 76 80-90 (LHD) . v i i e e 17.412 1 G271193
5.187-3  ADJUSTER, Clutch Wear

7 U 1 535 1209
5.187-4 ATTACHING PARTS, Adjuster To Clutch Release Rod

NUT, Jam ... 74/ 10-20-40 (LHD) .. .. ... o i 17.410 1 (124925

NUT, Joam. ... .. 74.75 B . e e e 17.412 1 G271193

NUT, Jam...oeevao.n. 76 80-90 (LHD) -+ e et it e e e i aes 17.410 1 G124925
5.187-5 SEAL, Clutch Wear Adjuster To Throwout Lever

7272 T 5.160 1 313 0998
5.190-1 SPRING, Clutch Throwout Lever Return

74 LD e e e 1 535 1252

74/75 RHD (* 5-1) e et e e s 8.192 1 644 067

75/ RHD (™ 5-2) e e e 1 535 1252
5.190-2 BRACKET, Clutch Throwout Lever Return Spring (Clip) .

74/75 RHD . e e e i 998 673
5.190-3 ATTACHING PARTS, Bracket To Clutch Housing

BOLT, Hexagon ....... 74/ RHD . . 17.038 1 G180077

WASHER, Lock ........ 74/ RHD . ... . 17.820 1 (120214
5.207-1 CYLINDER ASSEMBLY, Clutch Master

75, B0 (RHD) . . e e s 1 535 4977
5.207-2 PLATE, Clutch Master Cylinder Reinforcement

75 B0 (RHD) . . . e e e 1 535 4972
5.207-3 ATTACHING PARTS, Clutch Master Cylinder

BOLT, Hexagon ....... 75/ BO(RHD). ... ... . . . . .. ., 17. 2 G180079

NUT, Hexagon......... 75/ 8O0 (RHD). ... ... e 2 400 1547
5.207-5 END, Clutch Master Cylinder Push Rod

75/ B0 (RHD) . . e e e e e 2 535 4962
5.207-6  ATTACHING PARTS, End To Clutch Peddl

WASHER, Lock ... ..... 75/ 80 (RHD) ... ... ... . ... 17.814 1 G120394

PIN, Cotter ... ........ 75/ 8O0 (RHD) . ..... . i 3.200 i G121222
5.207—-7 ATTACHING PARTS, Rod End To Master Cylinder Push Rod

NUT, Hexagon......... 75/ 8O0 (RHD)....... ... . i 17. 406 1 G120368
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5.213 CLUTCH
5.213-1 TUBE, Hydravlic Clutch

75 B0 (RHD) . . 1 545 4976

76 80-90 (RHD) . . ..o 1 535 5822
5.213-2 CONNECTOR, Hydraulic Tube To Master Cylinder

75/ B0 (RHD) . - oo 5.217 ] 535 4973
5.213-3 WASHER, Hydraulic Tube Connector

75/ 80 (RHD) . . oo, 8.855 1 400 4838
5.213—-4  ATTACHING PARTS, Hydraulic Clutch Tube To Dash

CLIP, Closed ......... 75/ 80(RHD) ... ... ... . ... ... . ... ... ... 17.134 1 G120521

SCREW, Tapping....... 75/ BO0(RHD) . ... ... ... ... ... ... . ... ... 17.660 1 G9416843
5.216-1 HOSE, Hydraulic Clutch

757 8O (RHD). ] 535 4971
5.216=-2 FITTING, Bolt Hydraulic Clutch Hose To Slave Cylinder

75/ 80 (RHD) . . o o 1 322 5702
5.216-3 WASHER, Hydraulic Hose To Slave Cylinder

75/ BO(RHD) . . 2 400 4970
5.221-1 CYLINDER ASSEMBLY, Clutch Slave

75/ 80 (RHD). .. ] 535 4978
5.221-2 BRACKET, Clutch Slave Cylinder

75/ 80 (RHD). .. 1 535 4963
5.221-3 ATTACHING PARTS, Clutch Slave Cylinder Bracket To Engine Block

BOLT, Hexagon ....... 75/ 80(RHD). .. ... .. ... .. ..... ... ... 17.629 2 812 1298
5.221-4 ATTACHING PARTS, Clutch Slave Cylinder To Bracket

BOLT, Hexagon ....... 75/ 80(RHD) ... ........ .. ... ... ......... 17.03 2 G180124

NUT, Hexagon......... 75/ B0 (RHD) ..., 10. 260 2 400 3909
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